

Dry Slip Test Certificate

Friday April 17nd, 2015

Supplier: Australian Select Timbers Pty Ltd (61-63 Discovery Road, Dandenong, VIC 3175)

Sample Description: Hickory Impressions

Date Tested: April 2015 (Tested through FORAY Laboratories – NATA Accreditation 1231)

Test Method: AS/NZS 4586-2004 Appendix B “Slip resistance classification of new pedestrian surface materials – Dry Floor Friction Test Method” using Slider 96

Test Data:

Sample Identification	Dry floor friction result ¹	Classification ² (Standards Australia Handbook 197)
Hickory Impressions	0.49	D1

¹ Five test average value

² The classifications indicate that the contribution of the floor surfaces to the risk of slipping when dry is low



Dr. Vyt Garnys
PhD, BSc(Hons) AIMM, ARACI, ISIAQ
ACA, AIRAH, FMA
Managing Director and Principal Consultant



Nick Joy
BSc(Hons)
Consultant

CV140326